
MISSION STATEMENT 
 
The City of Sweet Home will work to build an economically strong community with an efficient and effective local 
government that will provide infrastructure and essential services to the citizens we serve. As efficient stewards of 
the valuable assets available, we will be responsive to the community while planning and preparing for the future. 

 

_________________________________________________________________________________________ 
The location of the meeting is accessible to the disabled. If you have a disability that requires accommodation, 
advanced notice is requested by notifying the City Manager’s Office at 541-367-8969. 
_________________________________________________________________________________________ 
[...]
included in the Scope of Work. 

b) WWTP final design services do not include design support for the City’s planned offsite 
Biosolids Composting Facility. Design and construction services for the facility will be 
contracted separately once specific information regarding the location and specific design 
requirements are better understood. 

c) Murraysmith’s current contract for Schematic Design contains budget for tasks remaining 
to be completed during final design. It is assumed this contract will continue to be utilized 
during final design for unfinished tasks, including completion of the Environmental 
Assessment, support services for wastewater rate and SDC updates, funding agency 
coordination and regulatory review support. 

City Council Packet 06-25-19 pg. 95



City of Sweet Home, Oregon MURRAYSMITH WWTP Final Design Services SOW  
June 2019 Exhibit A1 3 

Task 2 – Schematic Design Development and Value Engineering  

As part of Task 2 Murraysmith will collect additional field data required for final design, develop 
specific Schematic Design elements further based on the project authorized by City Council and 
support the City conducting a third-party Value Engineering (VE) study for the project. 

Task 2.1 – Additional Geotechnical Data Collection 

Conduct additional field geotechnical data in the vicinity of new structures to identify the depth 
to bedrock for estimating soft soil replacement and rock removal quantities as a part of final 
design. Following completion of the field work, the existing 3D grid showing the bedrock surface 
on the site will be updated for use throughout design and construction. Bedrock data will be 
collected at the locations of the following structures: Admin/Lab Building; Headworks; Primary 
Clarifier; Aeration Basin (secondary process buildings and primary sludge building); Secondary 
Clarifier #4; Tertiary Filtration; Outfall Alignment; Primary Digester; Solids Building; 
Storage/Thickening Building; and Dewatering Building. 

Task 2.1 Deliverables 

1) Two (2) hard copies and one (1) electronic (PDF) copy updated Geotechnical Data Report 
(GDR) and Geotechnical Engineering Report (GER).  

Task 2.1 Assumptions 

a) Scope includes 3 field days for collecting geotechnical data, with one site visit for one 
Murraysmith team member to coordinate the field work.  

b) The geotechnical lead will call locates to the Utility Notification Center (One-Call) for utility 
clearance, but no private utility locating service will be provided within the treatment plant 
site. City crews will assist with providing onsite utility locating services for buried pipelines 
not identified through the One-Call service. 

c) A map and 3D surface of bedrock contours will be provided following fieldwork for use 
during final design and construction. The map will be included in the updated GDR that will 
be provided to Contractors during bidding.  

Task 2.2 – Additional Survey Data Collection and Control 

Collect additional survey data needed for the completion of final design. Specific areas of 
additional data collection will include the alignment of the new outfall pipeline and river 
bathymetry in the South Santiam River as well as several locations throughout the WWTP where 
survey data was not initially anticipated to be needed at the start of the project.  

City Council Packet 06-25-19 pg. 96



City of Sweet Home, Oregon MURRAYSMITH WWTP Final Design Services SOW  
June 2019 Exhibit A1 4 

Task 2.2 Deliverables 

1) One (1) 24x36-inch hard copy and one electronic (PDF and AutoCAD) copy of the updated 
WWTP base map incorporating additional field survey data collected for final design.  

Task 2.2 Assumptions 

a) Scope includes 3 field days for collecting survey data, with one site visit for one 
Murraysmith team member to coordinate field work with field survey crews.  

b) Survey control markers to be used by the General Contractor during construction will be 
set at the same time additional data is collected. These markers will need to be protected 
by City and WWTP staff until the time that responsibility is transferred to the General 
Contract at the start of construction. 

c) No planning applications or third-party fees associated with boundary line 
adjustments/consolidations, re-setting of survey monuments or private utility locating 
services are included. 

Task 2.3 – Antidegradation Evaluation for NPDES Permit Mass Load 
Increase 

Prepare a Technical Memorandum providing an anti-degradation evaluation meeting the 
requirements of Oregon Administrative Rules (OAR) and anticipated treatment performance for 
current and future conditions, identify the need for BOD and TSS mass load increases for the City’s 
year-round discharge to the South Santiam River. This task includes evaluation of WWTP mass 
loads and preparation of a river anti-degradation evaluation consistent with Oregon DEQ 
requirements as provided in the OARs.  

Task 2.3 Deliverables 

1) One electronic (PDF) copy of the Draft and Final Sweet Home WWTP Request for Mass 
Load Increase and South Santiam River Anti-Degradation Evaluation Technical 
Memorandum.  

Task 2.3 Assumptions 

a) The anti-degradation evaluation related the City’s request for an increase in the NPDES 
Permit mass load limits will be completed in accordance with Oregon Administrative Rules 
(OAR) 340-041-0004.  

b) Based on consultation with DEQ, the City’s NPDES Permit Limits will be adjusted for the 
basin standards using the design flows for the current planning horizon. 

c) No public process is anticipated as part of the Antidegradation Evaluation process. 

City Council Packet 06-25-19 pg. 97



City of Sweet Home, Oregon MURRAYSMITH WWTP Final Design Services SOW  
June 2019 Exhibit A1 5 

d) No mixing zone study update is anticipated to be required by DEQ for the new peak flow 
outfall or mass load increase. 

Task 2.4 – Schematic Design Development & Preliminary Engineering 
Report 

Further develop the current 20% Schematic Design to incorporate initial Value Engineering (VE) 
elements identified by Murraysmith’s team as the final project scope and cost estimates 
developed at the end of the Schematic Design phase. Schematic Design development efforts will 
result in the development of an Updated Schematic Design Report incorporating the following 
additional project elements:  

 Initial Value Engineering Summary Tech Memo – consolidate initial VE items incorporated 
into the final 20% Schematic Design into a single technical memo that will serve to update 
individual TMs developed during the Schematic Design process.  

 Secondary Process Schematic Design Updates – update the schematic design for the 
secondary process area to incorporate aeration basin upgrades to be implemented in a 
phased approach, remove the two-story secondary process building and locate the Blower 
Room and RAS/WAS pump room at the north end of the aeration basin.  

 Tertiary Filter Schematic Design – coordinate vendor requests for information and develop 
schematic design for demolishing, replacing and expanding the capacity of the WWTP 
existing sand media travelling bridge filters. It is anticipated the new tertiary filters will fit 
within the existing plant hydraulic profile to eliminate the filter feed pump station and will 
have a redundant capacity of 6 MGD.  

 Administration/Lab Building Schematic Design – prepare preliminary design drawings for 
the new Lab and Administration Building to be located at the front entrance. Building floor 
plans and space layouts will be prepared and cost estimates will be updated to reflect the 
relocation of the Operations Room from the Secondary Process Building to the Admin/Lab 
Building.  

 Schematic Design Deliverable Updates – incorporate the additional design development 
updates into the 20% Schematic Design Report and Preliminary Engineering Report. 

Task 2.4 Deliverables 

1) One electronic (PDF) copy of the Updated Schematic Design Report to utilized during the 
VE study.  

Task 2.4 Assumptions 

a) The PER will document the final $28M project approved by City Council. 

City Council Packet 06-25-19 pg. 98



City of Sweet Home, Oregon MURRAYSMITH WWTP Final Design Services SOW  
June 2019 Exhibit A1 6 

b) The Update Schematic Design Report and associated drawings will be completed prior to 
the planned 3rd party Value Engineering (VE) Study.  

Task 2.5 –VE Study Support Services 

Provide support services for the completion of a VE Study conducted by an independent third- 
party firm specializing in VE project reviews.  

 VE Team Request for Proposals (RFP) – prepare an RFP for the City to solicit proposals from 
firms to provide a one-week VE review of the updated Preliminary Design documents 
prepared for the project.  

 VE Proposal Review – assist the City with the review of proposals from VE teams, as 
required.  

 VE Study Background Presentation and Discussion – on the first day of the VE Study, 
Murraysmith will provide a project overview presentation and respond to initial VE team 
questions prior to starting work on the VE study. 

 VE Study Administrative Support Services – Murraysmith Admin staff will coordinate lunch 
and refreshments for the VE Team during the VE Study, coordinating morning coffee and 
baked goods, daily lunches and afternoon refreshments. The cost of the food and 
refreshments will be the responsibility of the VE third party firm.  

 Ongoing Responses to VE Team Questions – at several times during the VE study, 
Murraysmith will answer questions from the VE Team related to the study and concepts 
being developed. 

 VE Study Closing Presentation – attend the final presentation of VE concepts recommended 
for consideration by the VE Team. 

 VE Study Recommendations Responses TM – following the receipt of the written VE Study 
report, Murraysmith will prepare responses to the VE recommendations and identify items 
to be incorporated into final design. 

Task 2.5 Deliverables 

1) One electronic (PDF) copy of Draft and Final VE firm Request for Proposal. 

2) One electronic (PPT) copy of the VE Study Sweet Home WWTP Upgrades Background 
Presentation. 

3) One electronic (PDF) copy of the VE Study Recommendations Responses Technical 
Memorandum. 

City Council Packet 06-25-19 pg. 99



City of Sweet Home, Oregon MURRAYSMITH WWTP Final Design Services SOW  
June 2019 Exhibit A1 7 

Task 2.5 Assumptions 

a) The VE Study will be completed by an independent third party hired directly by the City of 
Sweet Home. 

b) The VE Study will be one-week (5 working days) duration and will be conducted in 
Murraysmith’s Portland, Oregon office.  

c) The cost of the food and refreshments will be the responsibility of the VE third party firm.  
Murraysmith will provide coordination and support only. 

Task 2.6 – WWTP Equipment Site Visits and Reference Checks  

Conduct reference checks and installation site visits to wastewater treatment facilities using 
equipment being considered for the Sweet Home WWTP. Preference will be given to conducting 
site visits to local (Oregon and SW Washington) wastewater treatment plants. There are potential 
vendors for some equipment that may want to offer trips so City and plant staff can tour facilities 
in other geographies that have equipment being proposed for the WWTP upgrades.  

It is anticipated City staff will attend the 2019 WEFTEC Conference and Trade Show in Chicago, 
Illinois to tour the exhibition hall and conduct meetings with equipment vendors throughout the 
conference to identify additional equipment options to be considered as part of final design.  

Equipment to be more fully evaluated during final design will include: Headworks screens and grit 
removal; primary and secondary clarifiers; blowers, mixer and aeration diffuser systems; sludge 
pumps; tertiary filters; UV disinfection; anaerobic digester and gas handling; odor control; solids 
thickening and dewatering; and biosolids composting. 

Task 2.6 Deliverables 

1) No deliverables are anticipated as a part of Task 2.6. 

Task 2.6 Assumptions 

a) Lodging, meals and other costs for City staff for overnight accommodations will be paid 
directly by the City. 

b) For budgeting purposes, five (5) days of site visits are included to be attended by two (2) 
Murraysmith staff. 

Task 2.7 – Design Development Workshops  

Conduct two (2) workshops with City staff to review Schematic Design Development progress and 
plan for the VE Study. It is anticipated the workshops will be held in Murraysmith’s Portland office 
or conducted by Skype meeting.  

City Council Packet 06-25-19 pg. 100



City of Sweet Home, Oregon MURRAYSMITH WWTP Final Design Services SOW  
June 2019 Exhibit A1 8 

Task 2.7 Deliverables 

1) One (1) electronic (PDF) copy of workshop agendas, presentations and minutes. 

Task 2.7 Assumptions 

a) Workshops duration is anticipated to be 2 hours and will be attended by Murraysmith’s 
Project Manager, Project Engineer, Design Manager and two other key project staff. 

Task 3 – 60% WWTP Final Design  

Murraysmith will provide services to continue providing necessary support services to keep the 
project on track for bidding at the completion of final design. The 60% Design task will develop the 
design to approximately 60% completion. Approximately 208 of 319 construction drawings will be 
provided in the 60% Design Submittal for the General, Civil, Architectural, Structural, Mechanical, 
Process and Instrumentation Diagrams (P&IDs), Electrical and Instrumentation and Controls(I&C) 
design disciplines.  

Task 3.1 – Environmental Permitting Support Services 

Provide environmental permitting services in support of the planned installation of a new peak 
flow outfall to the South Santiam River. Environmental permitting support services will include: 
preparation of a wetlands field investigation and delineation (if required); preparation of a Joint 
Permit Application (JPA) containing detailed information about the project, need, construction 
methods and mitigation approaches; cultural and archaeological investigation in compliance with 
the National Historic Preservation Act; preparation of a Biological Assessment (BA) in accordance 
with Section 7 of the federal Endangered Species Act (ESA); and all associated required agency 
consultation to obtain authorization and associated requirements to proceed with construction of 
the new peak flow outfall.  

Task 3.1 Deliverables 

1) Three (3) hard copies and one electronic PDF copy of the draft and final wetlands 
delineation report (if required). 

2) Three (3) hard copies and one electronic PDF copy of the draft and final Joint Permit 
Application (JPA). 

3) Three (3) hard copies and one electronic PDF copy of the draft and final Biological 
Assessment for Section 7 ESA consultation.  

4) Three (3) hard copies and one electronic PDF copy of all agency correspondence in 
compliance with the Oregon DEQ “cross cutters” environmental review process.  

City Council Packet 06-25-19 pg. 101



City of Sweet Home, Oregon MURRAYSMITH WWTP Final Design Services SOW  
June 2019 Exhibit A1 9 

Task 3.1 Assumptions 

a) Permit application fees will be paid directly by the Owner.  

b) Wetland delineation will be limited to areas outside the WWTP boundary between fence 
line and South Santiam River. 

c) A Biological Assessment will be required under Section 7 of the federal ESA due to the 
presences of endangered salmonids in the South Santiam River at the outfall location.  

d) JPA coordination will include the following agencies: US Army Corps of Engineers (USACE); 
Oregon Division of State Lands (DSL); Oregon Department of Environmental Quality (DEQ); 
National Marine Fisheries Service (NMFS); US Fish and Wildlife (USFW); and, Oregon 
Department of Fish and Wildlife (ODFW). 

e) Task 3.2 will be completed throughout 60% Design (Task 3) and 90% Design (Task 4), but 
the budget for this effort is included in Task 3 only for simplicity in monitoring task 